

**EVRAZ** EVRAZ INC. NA  
Evraz Oregon Steel 1440 N. Rivergate Blvd., Portland, Oregon 97208

**REPORT OF CHEMICAL/PHYSICAL TESTS**



**SOLD TO**

THIS MATERIAL HAS BEEN MANUFACTURED, TESTED AND FOUND TO MEET THE SPECIFICATIONS AND PURCHASE ORDER REQUIREMENTS  
OSM CARBON STRUCTURAL QUALITY PLATE ASTM A36-19/ASME SA-36 2023 ABS GRADE A/B  
ASTM A283-18 GRADE C ASTM A709-21 GRADE 36 NO WELD REPAIR. KILLED FINE GRAIN  
PRACTICE. .80 MIN MN, .90 MAX MN, HOT ROLLED SHEET PLATES ALL. (continued)

CERTIFICATE NO.	DATE	PAGE
1883031	Aug 24, 2023	1
MILL ORDER NO.	DATE	
390795		
CUSTOMER ORDER NO.		
HOT-11049		
JOB/ECN NO.		
SHIPPING NO.	DATE	
1883031	08/24/2023	
CARRIER		
BURLINGTON NORTHERN		
CAR/TRUCK NO.		
TPPX804962		

ITEM NO	DESCRIPTION	HEAT NO.	SLAB	YIELD PSI X 100	TENSILE PSI X 100	% ELONG 8" 2"	% RA	HARDNESS BHN	BEND TEST	IMPACTS
---------	-------------	----------	------	--------------------	----------------------	------------------	------	-----------------	--------------	---------

MATERIAL CERTIFIED HERRIN WAS MELTED & ROLLED THE USA OR CANADA (DEPABS)  
285.7011-1).

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED TO THE APPLICABLE SPECIFICATION AND TESTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE AMERICAN BUREAU OF SHIPPING RULES WITH SATISFACTORY RESULTS.

1 0.2500 X 96.000MS X 480.000  
SHIPPED: ER0119A608-1  
ER0119A608-2  
ER0119A608-6  
ER0119A608-7

4 PCS	13068 LBS	ER0119	590	700	45					
-------	-----------	--------	-----	-----	----	--	--	--	--	--



HEAT NO.	C	Mn	P	S	Si	Cu	Ni	V	Co	Al	Cr	Mo	Ti	B	N	Ca	CE	Weld Grain Size
ER0119	.05	.85	.008	.003	.23	.25	.11	.002	.025	.028	.07	.03						

HEADS INDICATED WITH (+) WERE MELTED & MANUFACTURED IN THE USA. HEADS INDICATED WITH (✓) WERE ROLLED IN THE USA.

I certify the above to be correct as contained in the records of EVRAZ INC. NA.

BY *[Signature]*  
Quality Systems Coordinator